
 

 
TABLE OF CONTENTS 

 
October 19, 2005                                    Volume 29 Issue 20 
Application Codes and Permit Descriptions  Pg.  2 
General Application Milestone Codes  
Specific Decision Application Codes 
Permit Descriptions 
 
General Information   Pg. 3 
DEP Public Notices and Hearings and Events of Interest (Water Quality Pg. 11-19)  Pg. 4-19 
 
Watershed Management 
Highlands Applicability and Water Quality Management Plan Consistency Determination:  
          Administratively Complete Applications Received  Pg. 20-22  
Highlands Applicability and Water Quality Management Plan Consistency Determination   Pg. 22-24   
 
Environmental Impact Statement and Assessments (EIS and EA)   Pg. 25-26 
[...]
is contained in the accompanying table. 

 
This public notice has been prepared for these facilities as part of the administrative record to be filed at 

NJDEP, 401 East State Street, Trenton. Copies of the draft document are obtainable, for a nominal charge, and the 
administrative record is available for inspection by appointment only, Monday through Friday, by contacting the 
NJDEP file room at (609) 292-0400.  Additional information regarding the draft document may be obtained from the 
contact person listed in the accompanying table. 

 
Comments on the draft document or a request that NJDEP hold a non-adversarial public hearing on the 

document must be submitted, in writing, to the individual specified below (refer to the accompanying table for the 
appropriate permitting bureau) during the public comment period, which closes either: 

1. 30 calendar days after publication of the last newspaper notice when a notice is published in the DEP Bulletin 
and a newspaper(s); or 

2. 30 calendar days after publication of the DEP Bulletin notice when a notice is published in the DEP Bulletin 
only. 

 
  All persons, including permittees who believe that any condition of NJDEP's tentative decision to issue these 

permit actions is inappropriate must raise all reasonable issues of concern and submit all arguments and factual 
materials supporting their position during the public comment period.  Any request for a public hearing shall state the 
nature of the proposed issues to be raised in the hearing.  A public hearing will be conducted if NJDEP determines there 
is a significant degree of public interest.  If a public hearing is held, the public comment period is automatically 
extended through the close of the hearing. 

 
NJDEP will consider and respond to all significant and timely submitted comments.  The permittee and each 

person who submitted written comments, will receive notice of NJDEP's final decision to issue, revoke or redraft the 
document.  
 

Written comments should be submitted to the appropriate permitting bureau: 
 
Howard Tompkins, Acting Chief  Pilar Patterson, Chief 
Bureau of Point Source Permitting - Region 1 Bureau of Point Source Permitting - Region 2 
PO Box 029     PO Box 029 
Trenton, NJ 08625    Trenton, NJ 08625 
 
Barry Chalofsky, Chief    Mary Jo Aiello, Chief 
Bureau of Nonpoint Pollution Control  Bureau of Pretreatment and Residuals 
PO Box 029     PO Box 029 
Trenton, NJ 08625    Trenton, NJ 08625 



  
 

Public Notice of Proposed Permit Actions – 10/19/05 
(Division of Water Quality) 

 
Permit:  
• Name 
• NJPDES  

No. 
• Type 

 
Facility Location:  
• Address 
• County  

 
NJDEP:  
• Case 

manager 
• Bureau 
• Phone No. 

 
Receiving Discharge: 
• Stream or 

Formation or POTW 
• Stream 

Classification 
• Watershed 

 
Executive Summary 

 
Woodland Water 
Pollution Control 
Utility 
 
NJPDES Permit No. 
NJ0024929 
 
DSW Major 

 
End of Florence Avenue 
Convent Station, NJ 07961-
7603 
 
Morris County 

 
Teresa Guloy 
 
 
 
Bureau of Point 
Source Permitting 
Region 1 
 
(609) 633-3869  

 
Loantaka Brook 
 
FW2-NT 
 
Watershed: Upper Passaic River 
(above Pine Brook bridge) 

 
This application is for a modification, of a NJPDES permit to discharge an 
average of  2 MGD of  treated, domestic wastewater.  
 
This modification proposes to remove the water quality based effluent limits and 
reduce the monitoring frequency for copper.  Also, the Department is reducing 
the reporting requirement for submission of a monthly "production" Waste 
Characterization Report (WCR) (N.J.A.C. 7:14C-1.8(b)1) to annual, pursuant to 
N.J.A.C. 7:14C-1.13(a)2. 

 
Mannington Mills 
Inc 
 
NJPDES Permit No. 
NJ0102156 
 

 
Mannington Mills Rd. 
Mannington Twp, NJ 
 
Salem County 

 
Judy Majoras 
 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
 

 
The NJPDES-DGW permit for Mannington Mills, Inc., is being renewed.  The 
permit provides monitoring of possible discharges from a non-operating 
industrial landfill, only.  Discharges of stormwater in other areas of the facility 
are not covered under this permit.  The landfill is monitored by a system of 
monitoring wells.  Mannington Mills, Inc., also signed a Memorandum of 
Agreement with the Site Remediation Program for investigation and mitigation 
of contamination that may have occurred as the result of past practices at the 
facility. 



 

 13

 
General Permit - 
Category 5G3 
 
NJPDES Permit No. 
NJ0088323 
 
Storm Water 

 
All Municipalities 
 
 
Statewide 

 
Brian McLendon 
 
 
Bureau of Nonpoint 
Pollution Control 
 

 
Statewide 
 

 
The New Jersey Department of Environmental Protection (Department) 
currently regulates stormwater runoff statewide from certain construction, 
mining, or quarrying activities under its Construction Activity Stormwater 
General Permit (NJPDES Permit No. NJ0088323). This general permit controls 
discharges to surface water of stormwater from certain industrial activity and 
small construction activities as defined in N.J.A.C. 7:14A-1.2. Facilities where 
construction activities, including clearing, grading, and excavation, disturb five 
acres or more of land, or disturb less than five acres but are part of a larger plan 
of development or sale; and facilities engaged in certain kinds of mining or 
quarrying of sand, gravel, soil, shale, stone or clay, including crushing, grinding, 
pulverizing or washing, are classified as industrial activities.  Facilities engaged 
in the same construction activities that disturb one acre or more of land, or 
disturb less than one acre but are part of a larger plan of development or sale are 
classified as small construction activities. 
 
The Department is now proposing to modify this permit (NJ0088323) to remove 
from permit eligibility mining or quarrying operations except those currently 
authorized under this general permit. Mining and quarrying operations currently 
authorized under this general permit will be directed by the Department to apply 
for either an individual NJPDES permit or seek authorization under the Mining 
and Quarry General Permit (NJ0141950 ).  Individual home construction that 
meets the definition of industrial or small construction activities but are not 
within the definition of "project" under the Soil Erosion and Sediment Control 
Act, at N.J.S.A. 4:24-41g may now obtain permit authorization and must meet 
minimum soil erosion and sediment control requirements established in the 
permit.  In addition, permit authorizations cannot be issued for major Highlands 
development within the boundaries of the Highlands Region Preservation Area, 
designated by the Highlands Water Protection and Planning Act, that does not 
have a Highlands Preservation Area Approval issued by the Department. 

 
Roadway Express 
 
 
NJPDES Permit No. 
NJ0106623 
 
Storm Water 

 
Jessup Rd. 
West Deptford Twp, NJ 
 
Gloucester County 

 
Dan Kuti 
 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
Assunpink Creek 
 
FW2-NT(C1) 
 
02040202120 

 
This is a renewal of the facility's NJPDES permit to discharge stormwater 
runoff.  The facility conducts the transfer of product to trailers for intra- and 
interstate transport.  The existing permit authorized the facility to discharge 
stormwater associated with the industrial activity to surface waters of the state.  
The Department has determined that this permittee is eligible for permit 
renewal.  The Department is renewing the permit without change pursuant to 
N.J.A.C. 7:14A-15.6(d). 

 
Orbel Corporation. 
 
 
NJPDES Permit No. 
NJ0159727 
 
SIU 
 

 
942 Memorial Parkway 
Phillipsburg, NJ 08865 
 
Warren County 

 
Nilesh Naik 
 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
Town of Phillipsburg’s 
sewage treatment plant  

 

 
The applicant has proposed to move operations from their existing facility at 150 
Anderson Street, Phillipsburg to this facility. The primary operations at this 
facility will be electroplating of metal strips, wire and assorted parts, SIC 3471. 
Approximately 25,000 gallons per day of wastewater from the processing area 
will be discharged to PSTP. Sodium or calcium hypochlorate and sodium 
hydroxide will be added to the cyanide bearing waste stream for cyanide 
destruction. The combined waste streams will be treated using a pretreatment 
system consisting of coagulation, flocculation, clarification and neutralization 
units. The treatment works has been tentatively identified as requiring an N-2 
licensed operator, in accordance with N.J.A.C. 7:10A-1 et seq. 
 
Comment period ends 30 days after publication in the Express. 



 

 14

 
Mothers Kitchen  
 
 
NJPDES Permit No. 
NJ0156302 
 
SIU 
 
 
 

 
499 Veterans Dr. 
Burlington, NJ  08016  
 
Burlington County 

 
Gary Torres 
 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
City of Burlington Sewage 
Treatment Plant (CBSTP) 
  
 

 
This application is for an existing large bakery that produces about 42,500 cakes 
daily, SIC code 2051.  The facility has been required to obtain a NJPDES-SIU 
permit because the wastewater has a Five Day Biological Oxygen Demand 
(BOD5) load in excess of the loading from 25,000 gallons daily of CBSTP’s 
sanitary sewage.  Wastewater from each of the two discharge location points is 
pretreated by grease traps. 
 
Comment period ends 30 days after publication in the  Burlington County Times   
newspaper.  

 
Ready Pac Florence 
Partnership 
 
 
NJPDES Permit No. 
NJ0141771 
 
SIU 
 
 
 

 
700 Railroad Ave. 
Florence, NJ   08518  
 
 
Burlington County 

 
Gary Torres 
 
 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
Florence Township Wastewater 
Treatment System (FTWTS) 
 
 

 
This action is a modification of an existing  NJPDES permit covering discharge 
an average of 0.22  MGD  of wastewater from washing of fresh cut vegetables 
for the wholesale market, SIC Code 5148. 
 
The permit is proposed to be modified only by imposing an additional limit on 
chlorine discharged  to FTWTS.  The facility has constructed a dechlorination 
system in order to meet the proposed limit. 
 
Comment period ends 30 days after publication in the  Burlington County Times 
newspaper.  

 
Colgate Palmolive 
Co. 
 
NJPDES Permit No. 
NJ0088692 
 
SIU 
 
 
 

 
191 E Hanover Ave. 
Morristown, NJ   07962 
 
Morris County 

 
Gary Torres 
 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
Town of Morristown Sewage 
Treatment Plant (TMSTP) 

 
This application is for a renewal NJPDES permit. 
 
The permittee manufactures toiletry products and liquid detergents, SIC codes 
2841 and 2844.  About 31,400 gpd of wastewater from processes, research and 
sanitary facilities is discharged through discharge location point (DLP) 003L via 
a pretreatment system and about 31,900 gpd of reverse osmosis reject water is 
discharged untreated through DLP 002L.  
  
The pretreatment system consists of equalization, dissolved air flotation, 
biological treatment and clarification.  Residuals are dewatered through a rotary 
vacuum drum filter. 
 
Comment period ends 30 days after publication in the Daily Record  newspaper.  

 
Vineland Well #10 
 
 
NJPDES Permit No. 
NJ0141356 
 
SIU 
 
 
 

 
3353 Delsea Drive 
Vineland,  NJ  08360 
 
Cumberland  County 

 
Gary Torres 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
Landis  Sewerage Authority 
Wastewater Treatment Plant 
 
 

 
This is an emergency  NJPDES permit to regulate an average of 12324 gallons 
daily of pretreated wastewater.  The applicant has installed a  radium removal 
system to treat naturally occurring radium in the ground water used for a public 
water supply. The system to remove radium from potable water generates 
regenerant wastewater, which will  be pretreated by equalization and a Radium-
Specific  Complexer (RSC) to remove radium from it before discharges to the 
sanitary sewer. 
 
Comments will be accepted for 30 days following publication in the Daily 
Journal 



 

 15

 
Adams Street WTP 
 
 
NJPDES Permit No. 
NJ0026085 
 
DSW:  Major 
Modification 

 
600 Adams St 
Hoboken, NJ , 07030     
 
Hudson County 

 
Grace Christ 
 
 
Bureau of Financing 
and Construction 
Permits 
 
(609) 292-5563 

 
Hudson River 
 
SE2 
 
 02030101170010 

 
The Department is proposing to modify the existing NJPDES permit to 
incorporate certain requirements of the National CSO Control Policy as they 
apply to the operation of Domestic Treatment Works. 

 
North Hudson 
Sewerage Authority 
 
NJPDES Permit No. 
NJ0025321 
 
DSW:  Major 
Modification 

 
6400 River Rd 
West New York, NJ  07093 
 
Hudson County 

 
Grace Christ 
 
 
Bureau of Financing 
and Construction 
Permits 
 
(609) 292-5563 

 
Hudson River 
 
SE2 
 
02030101170010 

 
The Department is proposing to modify the existing NJPDES permit to 
incorporate certain requirements of the National CSO Control Policy as they 
apply to the operation of Domestic Treatment Works. 

 
Edgewater MUA 
WTP 
 
NJPDES Permit No. 
NJ0020591 
 
DSW  Major 
Modification 

 
520 River Rd 
Edgewater, NJ  07020     
 
Bergen County 

 
Grace Christ 
 
 
Bureau of Financing 
and Construction 
Permits 
 
(609)  292-5563 

 
Hudson River 
 
SE2 
 
HUC: 02030101170010 

 
The Department is proposing to modify the existing NJPDES permit to 
incorporate certain requirements of the National CSO Control Policy as they 
apply to the operation of Combined Sewer System. 

 
The following minor modifications and administrative permit revocations were recently issued.  These actions are listed for informational 
purposes only and are not open for public comment. 
 

Minor Modifications Issued 
(Division of Water Quality) 

 
Permit:  
• Name 
• NJPDES  Number 
 

 
Facility Name/Location 

 
Executive Summary 

 
ITW Covid 
NJPDES Permit No. 0153737 

 
ITW Covid Inc 
32 Commerce St 
Cranbury, NJ 

 
 
This permit name was changed from ITW Holpak Inc to ITW Covid Inc effective 9/12/05. 

 
Applied Wastewater Mgmt Inc 
NJPDES Permit No. 0080811 

 
Ramapoo River Reserve STP 
27 Waters Edge 
Oakland, NJ 

 
 
This permit was transferred from  Baker Residential LP to Applied Wastewater Mgmt Inc effective 8/2/05. 



 

 16

 
Oldmans Twp 
NJPDES Permit No. 0024635 

 
Camp Pedricktown WWTP 
Rt 130 
Pedricktown, NJ 

 
 
This permit was transferred from the US Army to Oldmans Twp effective 9/30/05. 

 
 
 
 
 

Administrative Permit Revocations Issued 
(Division of Water Quality) 

 
Permit:  
• Name 
• NJPDES  Number 
 

 
Facility Name/Location 

 
Executive Summary 

 
Sunoco 
NJPDES Permit No. 0088871 

 
Sunoco Service Station 
Rt 22 & N Gaston Rd 
Somerville, NJ 

 
This permit was revoked effective 3/31/05. 

 
Long Hill Twp 
NJPDES Permit No. 0103241 

 
Long Hill  Twp STP 
1223 Valley Rd 
Passaic, NJ 

 
This permit was revoked effective 6/30/03. 

 
Riteway Exp Inc 
NJPDES Permit No. 0110841 

 
Riteway Exp Inc 
397 East 54 th St 
Elmwood Park, NJ 

 
This permit was revoked effective 8/31/05. 

 
Anty Trucking Inc 
NJPDES Permit No. NJ0126608 

 
Anty Trucking Inc 
800 Rivierview Dr 
Totowa, NJ 

 
This permit was revoked effective 7/30/02. 

 
Pan Graphics Inc 
NJPDES Permit No. 0138983 

 
Pan Graphics Inc 
339 Main St 
Lodi, NJ 

 
This permit was revoked effective 1/31/01. 

 
CRB Motor Lines 
NJPDES Permit No. NJ0126802 

 
CRB Motor Lines 
50 Executive Ave 
Edison, NJ 

 
This permit was revoked effective 9/30/03. 

 
Alterman Transport Lines Inc 
NJPDES Permit No. 0116459 

 
Alterman Transport Lines Inc 
300 Center Square Rd 
Bridgeport, NJ 

 
This permit was revoked effective 1/31/03. 



 

 17

 
Akzo Nobel Coatings Inc 
NJPDES Permit No. NJ0112607 

 
Akzo Nobel Coatings Inc 
76 S Virginia ave 
Penns Grove, NJ 

 
This permit was revoked effective  12/31/02. 

 
Triple Metal Products Inc 
NJPDES Permit No. 0124729 

 
Triple Metal Products Inc 
209 Wood ave 
Middlesex, NJ 

 
This permit was revoked effective 4/30/02. 

 
Tilton Used Auto Parts 